304 Panerazer Spare Parts Breakdown

Maintenance Specifications

Grease:

General Purpose grease, grease points every week, or if the aerator is not being used, once a year.

Exploded Parts Diagram

304P5RPP

304P5RPP Exploded View

No. Code Description Notes
1 403305 5 Leg Roller Specify Shear Bolt or Auto Reset
2 403302 5 Leg Scraper Uses Roll Pin (5139) and Washer (4976) to attach
3 403303 Scraper Mount left Attaches with x2 M12x150 bolts & nyloc nuts
4 403304 Scraper Mount right Attaches with x2 M12x150 bolts & nyloc nuts
5 403301 Roller Arm  
6 UCP208-24 108-D1 Bearing & Housing Attaches with x2 M12x150 bolts & nyloc nuts
7 S8861 Lower Link Pins Cat 2  
8 1092 Lynch Pin 11mm  
9 403306 Roller Arm Pin Attaches with x1 M8x75 bolt and nyloc nut
10 440115 Panerazer Leg c/w NiHard

Shear Bolt (7088): 9/16 x 2 1/2" bolt & nut

Pivot Bolt (4961): 3/4 x 3" bolt & nyloc nut

NiHard (440104): x1.5 required per leg

11 B312 Turnbuckle 400mm Attaches to the main frame with with x1 3/4 x 4" bolt & nyloc nut (4971), and to the roller arm with x1 3/4 x 3" bolt & nyloc nut (4933)
12 4976 1" Heavy Flat Washer  
13 5139 Roll Pin 6x40  
14 440125 Pasture Foot Bolts to leg with x2 M12x45 bolts & nyloc nuts (4471) 
15 440127 Point Lock Rubber
16 440128 Point Pin Steel
17 440132 Pasture Point c/w Cutting Edge  
18 OSA Skieth Assembly See below for breakdown of parts

 


 

OSA

OSA Exploded View

No. Code Description Notes
1 103301 Coulter Stalk Attaches to the main frame with x2 M16x35 set screws
2 410705 Coulter Arm c/w hub See below for breakdown of parts
3 104280 18" Plain Coulter Blade Bolts to 410705 with x2 M10x30 bolts and x2 M10x35 bolts & nyloc nuts
4 5134 Split Pin 8x80 Zinc  
5 104412 Hub Cap Retainer Bolts on with x2 M10x35 bolts and nyloc nuts

 


 

410705

410705 Exploded View

No. Code Description Notes
1   Bare Coulter Arm  
2 104414 Bearing Seal HD  
3 104407 Taper Bearing - Inner (Larger)  
4 400735 Coulter Hub  
5 104408 Taper Bearing - Outer (Smaller)  
6 7554 M20 Half Nut  
7 7553 M20 Half Nut Nyloc  
8 104410 Hub Cap  
9 5054A Grease Nipple 1/4 UNF Straight  

 


 

 

Parts unique to the Auto Reset Panerazer:

AR Pzr Parts Diagram 23 11 22

Code Description
440140 Front spring anchor 
440138 Rear spring anchor
400411 Auto Reset Spring 5 Leaf
405315 Set Screw Adjusting Block
4961 3/4 x 3  UNC ZP Bolt
7088 9/16" x 2 1/2" UNF Bolt ZP
403290 Autoreset set screw 1" UNF 14 TPI
4896 1" 14 TPI Nut Zinc